

BEIJING JIA MEI AO TRADE CO.,LTD

CERTIFICATE OF QUALITY

DATE OF ISSUE 26-05-2010

WE CERTIFY THAT THE FOLLOWING ITEMS WE SOLD TO ESTABLECIMIENTOS CALESAN S.A.C.I.
REACH THE FOLLOWING QUALITY:

CLEVIS SLING HOOK A-339		WLL	BLL
	SIZE	(lbs.)	(lbs.)
	1/4"	3,500	14,000
3550	3/8"	7,100	28,400
3551	1/2"	12,000	48,000
3553	3/4"	28,300	113,200

